
Pain in patients with renal impairment 
Anticipatory prescribing flow chart for the last days of life

Fentanyl calculations 
•	 For patients established on transdermal fentanyl, the subcutaneous PRN dose is roughly equivalent to the hourly 

transdermal dose, to a maximum of 100 mcg (2mLs) e.g. 25 mcg/hr patch = 25 mcg subcutaneously PRN Q1 hourly 
•	 For all other advice regarding titration and conversions, discuss with hospice or palliative care team

Anticipatory prescribing ensures that in the last hours and days of life there is no delay responding to a symptom if it occurs. 
Please refer to the Te Ara Whakapiri Holistic Considerations for further information.

If taking morphine or oxycodone contact your local 
hospice or palliative care team for guidance with 
conversions/calculations

If on transdermal fentanyl, leave patch(es) in situ 
and prescribe PRN dose of fentanyl accordingly. See 
calculations

If taking methadone keep dosing orally for as long as 
possible. Contact your local hospice or palliative care 
team if considering conversion to subcutaneous route

Review within 24 hours 
•	 If pain persists and/or three or more PRN doses required (other than those needed for incident pain eg. on 

turning), increase the fentanyl in the continuous subcutaneous infusion* (CSCI) by the total additional dose 
required in the last 24 hours 

•	 An increase in the fentanyl PRN dose may be required (up to a maximum of 100mcg) See calculations

Is the person already taking an opioid for pain?

NO

YES

eGFR < 30mL/min If eGFR >30mL/min (or there is no 
reason to expect significant renal 

impairment) - refer to Pain in patients 
with no/limited prior pain flowchartYES

NO

YES

Give STAT dose of 
fentanyl 10–20mcg 

then Q1 hourly PRN via 
subcutaneous line 
Consider starting 

fentanyl 100–300 mcg 
via CSCI* over 24 hours 

Prescribe fentanyl 
10–20mcg Q1 hourly  

PRN via subcutaneous 
line

PAIN PRESENT 

NO

Review within 12 hours
If pain occurs/persists, 

consider starting 
fentanyl 100-300mcg via 

CSCI* over 24 hours

Adapted from Te Ara Whakapiri, Principles and guidance for the last days of life (Ministry of Health, 2017) by the South Island Palliative Care Workstream. 
South Island Alliance, May 2020. Review May 2022.

If symptoms persist or support required, contact your local hospice or palliative care team. 

See Palliative Care Requests / Palliative Care Advice section on HealthPathways


